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H{7{5 B Company information

PRI 5 (B e R A IR A 7] Jiade Energy Technology (Zhuhai) Co., Ltd.

BT Pife i B X AL HUE LB 9 5 14 55 #1 Building, No.9 The 7th Dingwan Road,
Consignor Sanzao Town, Jinwan District, Zhuhai, China
0756-8287186 zhengju@blbattery.com www.blbattery.com
ity i mE B e R IR A | Jiade Energy Technology (Zhuhai) Co., Ltd.
2 A IRl X = BUEEERE 9 S 14 5 #1 Building, No.9 The 7th Dingwan Road,
Manufacturer Sanzao Town, Jinwan District, Zhuhai, China
0756-8287186 zhengju@blbattery.com www.blbattery.com
M UL REWAEFR AT M AT UL-CCIC Company Limited Guangzhou
Branch
IR, o PUARR) TN BRI R KR 3R 25 i 8 % UL 31824 Electronic Building,
Test lab Parage Electronic Industrial Park, No. 8 Nanyun Er Road, Guangzhou Science Park,
Guangzhou, China
02032131300 Robert.Cen@ul.com www.chinaul.com
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st W] 7 SUHE 8- i A Brand /
LRSS ‘ JEL A R ,
Type B21G Original tested type .
FRE (V) 2 /i
Nominal voltage _— Capacity/energy At
fiiiik AT I FELALEE R 2 k) /
Description Rechargeable Li-ion battery Li content
Jit i (kg) fh A OIS E Black
0.0513 ; ;
Mass Appearance plastics cement shell
W15 B Test information
M= gen 3 A 3 24 !
RAGRS 4790073809-1 M 2021-09-27
Original test report No. Date of test report
Wees [ COG 1 A B Beaci v 4 i3 15 W8 AL vl 1) S
Dt 4% 38.3 155 UNITEDNATIONS "Recommendations on the  ST/SG/AC.10/1 1/Rev.6/Anos], -
Test standard TRANSPORT OF DANGEROUS GOODS" Manual of nd.1

Tests and Criteria 38.3
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T.1 = R N T.2 i i, N
Altitude simulation At Passed Thermal test rif Passed

T.3 Hezh it A T.4 yhai i)t N
Vibration A% Passed Shock 5% Passed

T.5 SMEBHE B N T.6 #f & A
External short circuit Fif Passed Crush &% Passed

T.7 dEFH N T.8 S N
Overcharge i aassEd Forced discharge At Passed

38.3.3 (f) / 38.3.3 (g) /
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¥ B F Sample Picture

Balhe:y YUXXXXX
m “XXXXX

Rated Capacity: 2600mAh 10.0\Wh
Nominal Voltage : 3.87v ===

RE
Limited Charge 1445V
A/S ARN:+82-10-5308-1026

1ICP6/20/82-2

Conclusion

S WA R B E T D)
ST/SG/AC ]0/]]/Rev6/Amer1d1 383 1‘T fﬁ 13: he tested samples meet the
requirements of test items of the UNITED NA’L S "Recommendations on the
TRANSPORT OF DANGEROUS GOODS" “-Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend.1 38.3
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Issued date

B LAZT Vice chief engineer
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